STEER AXLE SERIAL #-S 085 UP

ITEM

DESCRIPTION

Serial #

PART #

1

STEER AXLE COMPLETE

235/UP

00858

2

STEER AXLE CENTER

235/UP

00846

 

(INCLUDES ITEM 3)

 

 

3

BEARINGS KIT, KING PIN

235/UP

00557

4

LH SPINDLE

235/UP

00852

5

RH SPINDLE

235/UP

00851

6

HUB ASSY CPT

085/UP

00538

7

TIRE ROD ASSY CPT

235/UP

00854

 

(INCL #19,11,12, 38, 39)

 

 

8

SOCKET HD SCR 5/8 NC x 3

235/UP

NSS

9

SPACER, TIE ROD

235/UP

00554

10

RH TIE ROD END

235/UP

00555

11

LH TIE ROD END

235/UP

00759

12

TIE ROD

235/UP

00853

13

KING PIN

235/UP

00836

14

ROLL PIN 3/8 x 1.5

235/UP

NSS

15

NUT,5/8 NC

235/UP

NSS

16

NUT, CASTLE, 7/8 NF

235/UP

00839

17

SCREW, 1/2 NC x 1

235/UP

NSS

18

NUT, 1/2 NC

235/UP

NSS

19

FITTING, GREASE 1/4 NF

085/UP

NSS

20

DUST CAP

ALL

00097

21

NUT & WASHER, HUB

085/UP

00872

22

BEARING, OUTER

085/UP

00539

23

NUT, WHEEL, 1/2NF x 13/16

ALL

00168

24

RACE BRG, OUTER

085/UP

00539

25

STUD, WHEEL

085/UP

00169

26

RACE, BRG, INNER

085/UP

00540

27

BEARING, INNER

085/UP

00540

28

SEAL, FRONT HUB

085/UP

00673

29

NUT, 1/2 NF

085/UP

NSS

30

KING PIN, LH

085/234

00542

31

KING PIN RH

085/234

00836

32

SPINDLE, RH

085/234

00537

33

STEER AXLE TUBE

085/234

00846

 

(INCLUDES ITEM # 3)

 

 

34

SPINDLE LH

085/234

00536

35

L.H. TIE ROD END

085/234

00534

36

R.H. TIE ROD END

085/234

00535

37

TIE ROD

085/234

00533

38

5/8 NF JAM NUT

085/UP

NSS

39

5/8 NF JAM NUT L.H.

085/UP

NSS

40

1/2 LOCK WASHER

085/UP

NSS

41

SPRING U-BOLT

085/UP

00532

42

SPRING TIE PLATE

085/UP

00531

43

STEER CYL ASSY

085/107

00546

NS

STEER CYL SEAL KIT

085/107

00550

44

SPHERICAL BEARING

085/107

00553

45

ROD & PISTON ASSY

085/107

00548

46

STEER CYL BARREL

085/107

00547

47

STEER CYL FITTING

085/107

00552

48

STEER CYL BLEEDER

085/107

00551

49

STEER CYL GLAND

085/107

00549

50

FRONT LEAF SPRING

085/UP

00545